
EZ Touch Lane Machine Operation, Maintenance, and Parts Manual 

400-294-018 Rev. Date 12/12  7-36 

Control System Components 

NUMBER DESCRIPTION NUMBER DESCRIPTION 
1 088-000-245 OPTICAL SENSOR ASM 10 711-501-001 GROMMET, 3/16 X 5/8 X 3/16, RUBBER 

2 294-115-677 GROUND BAR ASM 11 721-510-029 VIBRATION MOUNT, 8-32 X 1/2, MALE-FEMALE 

3 294-116-053 OPTICAL SENSOR BRACKET 12 801-749-081 SCREW, FLANGE HEAD HEX, 1/4-20 X 1/2 

4 294-116-076 CONTROL BOX FUSE DECAL 13 808-503-121 SCREW, BUTTON HEAD, M3-.5 X 12 mm 

5 294-116-158 CONTROL BOX GUARD ASM 14 818-233-062 SCREW, PAN HEAD, 8-32 X 3/8 

6 294-116-169 COUNTER WHEEL & ENCODER ASM 15 818-233-082 SCREW, PAN HEAD, 8-32 X 1/2 

7 
294-116-195 
294-116-194 

EXPRESS 16 CONTROL BOX ASM, 110V 
EXPRESS 16 CONTROL BOX ASM, 220V 

16 843-133-002 NUT, KEPS, 8-32 

8 
294-116-199 
294-116-198 

WIRING HARNESS, 110V (NOT SHOWN) 
WIRING HARNESS, 220V (NOT SHOWN) 

17 843-140-002 NUT, KEPS, 10-32 

9 294-116-202 INTERLOCK SWITCH ASM 

12 

6 

17 

17 

9 

4 
7 

11 
15 

14 
2 

16 

10 

1 

3 

16 

13 

5 


